. Replacement Parts List

WGen3a00DFc

\WGen9500DFC

\WESTINGHOUSE OUTDOOR POVVER EQUIPMENT
777 Manor Park Drive, Columbus, OH 43228 | WestinghousePortablePower.com 123782 RevO1 1028
If you have questions or need assistance, please call customer service at 855-944-3571. WGen9500DFc Rev 02




WGen9500DFc

Exploded View A

Generator




WGen9500DFc

Parts List A (Generator)
1 FRAME KIT ASSEMBLY 60070090 26 |CHARGER 511076
2 |PRESSURE REDUCING VALVE KIT ASSEMBLY 60490024 27 |WRENCH 99025
3 FOOT BRACKET KIT ASSEMBLY 60150077 28 |FLAT WASHER 94207
4 ENGINE KIT ASSEMBLY 60590054 29 |WHEEL 523646
5 AIR FILTER BRACKET 540602 30 |[AXLE 524619
6 HANDLE WELDING KIT ASSEMBLY 60180029 31 |COTTERPIN 548302
7 HANDLE PLUG 527603 32 |FUEL TANK 700443-116
8 HANDLE MOUNTING BOLT 527612 33 |FUEL TANK FILTER 518801
9 EXHAUST MUFFLER KIT ASSEMBLY 60030058 34 |SHOCK ABSORPTION RUBBER GASKET 6903
10 |SPARK ARRESTER 6947 35 |BUSHING 6902
11 | ALTERNATOR KIT ASSEMBLY 60140083 36 |FUEL GAUGE 6517
12 [BOLT M6X12 91327 37 |FUEL CAP 519429
13 | FUEL LINE 96933 38 |BOLT M6X25 91460
14 |BOLT M8X16 91343 39 |FUEL SWITCH 518621
15 |FRAME WIRE 544307 40 |BOLT M5*12 92268
16 [TOOTH WASHER 94009 41 |BATTERY PRESSURE PLATE 542802-116
17 [NUT M8 90018 42 |FUEL LINE 96923
18 |[FUEL LINE CLAMP 94402 43 |BATTERY WIRING ASSEMBLY 512058
19 [SPARK PLUG SLEEVE 99022 44 |BATTERY 511091
20 |[NUT M6 90016 45 | PANEL ASSEMBLY 714379
21 |BREATHER HOSE 95014 46 |FUEL LINE CLAMP 94403
22 |FILTER 516401 47 |PAPER WASHER 96120
23 |CO MODULE 599064 48 |FUEL LINE CLAMP 503034
24 |BOLT M4*16 92270 49 |REMOTE KEY 6629
25 |FUNNEL 99504 50 |PRESSURE REDUCING VALVE 545331




WGen9500DFc
Exploded View B
Control Panel

WGen9500DFc
Parts List B (Control Panel)

No. Description Part Num. No. Description Part Num.
1 INDICATOR LIGHT 1042 12 |DUST COVER 6850

2 INDICATOR LIGHT 1041 13 | GROUND TERMINAL ASSEMBLY 6386

3 SWITCH 536002 14 |L14-30R RECEPTACLE 6385

4 INDICATOR LIGHT 6393 15 |DUST COVER 6848

5 ENGINE SWITCH 6691 16 |30ABUTTON & DOUBLE POLE CIRCUIT BREAKER 6525-30
6 WATERPROOF CAP 6410 17 |5-20R GFCI OUTLET 6275

7 SMART SWITCH READY 6488 18 |DUST COVER 6845

8 38A BREAKER 6434-38 19 |20A THERMAL PROTECTOR 6439-20
9 TIME ACCUMULATOR 6041 20 |FUEL SELECTOR SWITCH ASSEMBLY 50280022
10 |2.5MM CHARGING SOCKET 6387 21 |HEXAGON SOCKET PAN HEAD SCREWS 92083

11 |14-50R RECEPTACLE 6254 22 | SWITCH TURNTABLE ASSEMBLY 599035




WGen9500DFc

Exploded View C

Gen Head

WGen9500DFc

Parts List C (Gen Head)

No. Description Part Num.
1 ALTERNATOR ASSEMBLY 759018
2 CARBON BRUSH 599019
3 TERMINAL ASSEMBLY 6560

4 SHORT WIRE 544610
5 SPRING WASHER 94204
6 ALTERNATOR TAIL BRACKET 532109
7 GASKET 96813
8 BOLT M10X1.25X283 91717

No. Description Part Num.
9 BOLT M6X200 91614

10 |BOLT M5X12 91322

11 |AVR 534813

12 | ALTERNATOR TAIL COVER 533302-221
13 | TAIL BRACKET FIXING PLATE 532303-052
14 | BOLT M5X230 91512

15 |NUT M5 90009

16 |BOLT M5X16 91323




WGen9500DFc

Exploded View D

Engine




WGen9500DFc
Parts List D (Engine)

No. Description Part Num. No. Description Part Num.

1 CRANKCASE ASSEMBLY 50120081 28 | CAMSHAFT ASSEMBLY 272003
2 BALANCE SHAFT 270304 29 |PUSH ROD 261901
3 CRANKSHAFT 270305 30 |CRANKCASE LOCATING PIN 240904
4 CYLINDER HEAD GASKET 96093 31 |[AXLE BEARING 93015
5 CRANKCASE COVER ASSEMBLY 50200079 32 |CENTRIFUGAL GOVERNOR GEAR ASSEMBLY 274301
6 SPEED GOVERNOR ASSEMBLY 50060025 33 [DIPSTICK 260020-295
7 FLYWHEEL NUT 90004 34 | CRANKCASE SEAL WASHER 96092
8 CYLINDER HEAD ASSEMBLY 50020104 35 |BOLT M8X40 91349
9 SPARK PLUG 97108 36 |FLYWHEEL ASSEMBLY 270401
10 |CYLINDER HEAD COVER 261104 37 |IMPELLER 264601
11 | CARBURETOR ASSEMBLY 50040184 38 |STARTER PULLY 264501
12 | AIR FILTER ASSEMBLY 50030048 39 |BOLT M6X12 91325
13 |IGNITOR ASSEMBLY 50100024 40 |BOLT M6X25 91331
14 |FLYWHEEL ASSEMBLY 50180015 41 |CYLINDER HEAD COVER FASTENING BOLT 91819
15 |STARTER MOTOR ASSEMBLY 50260009 42 |BLAST PIPE 95686
16 | STARTER ASSEMBLY 274716-221B 43 |HEADCOVER SEAL WASHER 96075
17 |CARBURETOR CONNECTION BLOCK 262301 44 | AIR FILTER ELEMENT 5692
18 |CRANKCASE 270203 45 |STEPPER MOTOR 249904
19 |AXLE BEARING 93002 46 |SCREW M4X8 92007
20 | CRANKCASE OIL SEAL 93512 47 |LOW PRESSURE HOSE HOOP 599302
21 |AIRFILTER GASKET 96086 48 |CARBURETOR GASKET 96081
22 |NUT M6 90016 49 |BRACKET 269909
23 | OIL DRAIN BOLT 91817 50 |FUEL PIPE 96920
24 | OIL DRAIN BOLT WASHER 94004 51 |FUEL HOSE CLIP 94403
25 | OIL SENSOR ASSEMBLY 265102 52 |FUEL HOSE RUBBER SLEEVE 94401
26 |BOLT M6X16 91329 53 |Q-SHAPE CABLE CLIP 260801
27 |VALVE LIFTER 266102 54 |LOW PRESSURE HOSE 517920




